T )
S, <
N =
il\\_// % EF)
sy R
- = 44/\/,\\\0\? g abicaiss
( u MmN 1309

FCC ID: M82-AIM75L IC: 9404A-AIM75L Page: 1/125
T201102D09-RP3 Rev.. 00

Report No.:

RADIO TEST REPORT

FCC 47 CFR PART 15 SUBPART C
INDUSTRY CANADA RSS-247

Test Standard

Product name
Brand Name
Model No.

Test Result

Statements of
Conformity

FCC Part 15.247
IC RSS-247 issue 2 and IC RSS-GEN issue 5

Tablet PC
ADVANTECH

FCC: AIM-75S-6; AIM-75H-6;
AIM-75S-6 X XXX XXX XXXXXXXXX;
AIM-75H-6XXXXXXXXXXXXXXXX;
AIM75S-6XXXXXXXXXXXXXXXX;
AIM75H-BXXXXXXXXXXXXXXXX (where “X” may be any
alphanumeric character, “-” or blank)

IC: AIM-75S-6; AIM-75H-6

Pass

Determination of compliance is based on the results of the
compliance measurement, not taking into account
measurement instrumentation uncertainty.

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were given in
ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this report.
The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc. (Wugu Laboratory).

Approved by:

il T

Kevin Tsai
Deputy Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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1. GENERAL INFORMATION
1.1EUT INFORMATION

Advantech Co., Ltd.

Applicant No. 1, Alley 20, Lane 26, Rueiguang Road, Neihu District, Taipei 114,
Taiwan, R.O.C.
Advantech Co., Ltd.

Manufacturer No. 1, Alley 20, Lane 26, Rueiguang Road, Neihu District, Taipei 114,
Taiwan, R.O.C.

Equipment Tablet PC
FCC: AIM-75S-6; AIM-75H-6; AIM-75S-6XXXXXXXXXXXXXXXX;
AIM-75H-BXXXXXXXXXXXXXXXX; AIM75S-6XXXXXXXXXXXXXXXX;

Model No. AIM75H-6XXXXXXXXXXXXXXXX (where “X” may be any alphanumeric

“

character, “-” or blank)
IC: AIM-75S-6; AIM-75H-6

Model Discrepancy

Please see remark as below.

Trade Name

ADVANTECH

Received Date

November 02, 2020

Date of Test

January 21 ~ April 23, 2021

Power Supply

1. EUT Power by Adapter.
(1) FSP / FSP045-A1BR
I/P: 100-240Vac, 50-60Hz, 1.2A
O/P: 5Vdc, 3.0A, 15.0W; 9.0Vdc, 3.0A, 27.0W; 12.0Vdc, 3.0A,
36.0W; 15.0Vvdc, 3.0A, 45.0W; 20.0Vdc, 2.25A, 45.0W
(2) GlobTek, Inc / GTM96605-GEN2-A1-T2
I/P: 100-240Vac, 50-60Hz, 1.5A
O/P: 5Vdc, 4.6A; 5.8Vdc, 4.6A; 9Vdc, 4.4A; 12Vdc, 4A; 15Vdc, 3.6A;
20Vvdc, 3A
(3) DELTA/ MEA-045AA2C
I/P: 100-240V~1.0A Max. 50-60Hz
O/P: 5VDC, 3A; 9VDC, 3A; 10VDC, 3A;
12VDC, 3A; 15VDC, 3A; 20VDC, 2.25A
2. EUT Power by Rechargeable Li-ion Battery.
ADVANTECH / AIM-BAT-8
Rating: 3.8Vdc, 4900mAh, 18.62Wh

HW Version AX2

SW Version 0.3.6.9 20201021.021551
EUT Serial # 200CT32E00162

Module Qualcomm / WCN3990
Operating conditions

for the EUT QRCT _ v3.0.303.0
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Remark:

1. For more details, refer to the User’s manual of the EUT.

2. Disclaimer: Antenna information is provided by the applicant, test results of this report are applicable to
the sample EUT received.

3. Disclaimer: Variant information between/among model numbers / trademarks are provided by the
applicant, test results of this report are applicable to the sample EUT received of main test model name.

4. Model Discrepancy:

Model Adapter Tablet
color
1. GlobTek, Inc / GTM96605-GEN2-A1-T2
I/P: 100-240VAC, 50-60Hz, 1.5A
O/P: 5VDC, 4.6A; 5.8VDC, 4.6A; 9VDC, 4.4A;
AIM-75H-6 12VDC, 4A; 15VDC, 3.6A; 20VDC, 3A White

2. DELTA/ MEA-045AA2C
IP: 100-240V~1.0A Max. 50-60Hz
O/P: 5VDC, 3A; 9VDC, 3A; 10VDC, 3A;
12VDC, 3A; 15VDC, 3A,; 20VDC, 2.25A

1. FSP / FSP045-A1BR

I/P: 100-240VAC, 50-60Hz, 1.2A
AIM-75S5-6 O/P: 5.0VDC, 3.0A 15.0W; 9.0VDC, 3.0A 27.0W, Black
12.0VDC, 3.0A 36.0W; 15.0VDC, 3.0A 45.0W,
20.0VDC, 2.25A 45.0W

AIM-75S5-6 XXX XXXXXXXXXXXXX;
AIM-75H-BXXXXXXXXXXXXXXXX; | All the above models are identical except for the designation of

AIM75S-BXXXXXXXXXXXXXXXX; model numbers. The suffix of (where “X” may be any
AIM75H-6XXXXXXXXXXXXX XXX alphanumeric character , “-” or blank) on model number is just
(where “X” may be any alphanumeric for marketing purpose only.

character, “-” or blank)
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1.2EUT CHANNEL INFORMATION

Page: 6 /125
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Frequency Range

802.11b/g/n HT 20: 2412MHz ~ 2462MHz
802.11n HT40: 2422MHz ~ 2452MHz

Modulation Type

PwbdE

IEEE 802.11b mode: CCK

|IEEE 802.11g mode: OFDM

IEEE 802.11n HT 20 MHz mode : OFDM
IEEE 802.11n HT 40 MHz mode : OFDM

Number of channel

PN

IEEE 802.11b mode: 11 Channels

IEEE 802.11g mode: 11 Channels

IEEE 802.11n HT 20 MHz mode : 11 Channels
IEEE 802.11n HT 40 MHz mode : 7 Channels

Remark:

Refer as ANSI C63.10: 2013 clause 5.6.1 Table 4 and RSS-GEN Table A1l for test channels

Number of frequencies to be tested

Frequency range in Number of Location in frequency
which device operates frequencies range of operation
[] 1 MHz or less 1 Middle
] 1 MHz to 10 MHz 2 1 near top and 1 near bottom
X More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom
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1.3ANTENNA INFORMATION

Antenna Type Omni-directional antenna

IEEE 802.11 b/ g / n20 /n40 mode:
Chain 0 Gain: 1.78 dBi

Chain 1 Gain: 1.96 dBi

Power Directional Gain: 1.87 dBi

Antenna Gain

Antenna Connector N/A

1.AMEASUREMENT UNCERTAINTY

PARAMETER UNCERTAINTY
IAC Powerline Conducted Emission +/- 1.2575
Emission bandwidth, 20dB bandwidth +/- 0.0014
RF output power, conducted +/-1.14
Power density, conducted +/- 1.40
3M Semi Anechoic Chamber / 30M~200M +/-4.12
3M Semi Anechoic Chamber / 200M~1000M +/- 4.68
3M Semi Anechoic Chamber / 1G~8G +/- 5.18
3M Semi Anechoic Chamber / 8G~18G +/- 5.47
3M Semi Anechoic Chamber / 18G~26G +/- 3.81
3M Semi Anechoic Chamber / 26G~40G +/- 3.87

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report.
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1.5FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at

No.11, Wugong 6th Rd., Wugu Dist., New Taipei City, Taiwan. (R.O.C.)
CAB identifier: TW1309

Page:
Rev.:

8 /125
00

Test site

Test Engineer

Remark

AC Conduction Room Jerry Chang -
Radiation Ray Li -
RF Conducted Dally Hong -

Remark: The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and

CISPR Publication 22.

1.6 INSTRUMENT CALIBRATION

RF Conducted Test Site

Name of Equipment Manufacturer Model Serial Number Calgner‘ta:on CallgLrjznon
Coaxial Cable Woken WC12 CCo03 06/29/2020 | 06/28/2021
Signal Analyzer R&S FSV 40 101073 09/17/2020 | 09/16/2021
Power Meter Anritsu ML2487A 6K00003260 |05/21/2020| 05/20/2021
Power Seneor Anritsu MA2490A 032910 05/21/2020| 05/20/2021
Software N/A
3M 966 Chamber Test Site
Equipment Manufacturer Model Serial Number Cal Date Cal Due
Band Reject Filters |[MICRO TRONICS| BRM 50702 120 02/25/2021 | 02/24/2022
Bilog Antenna Sunol Sciences JB3 A030105 07/24/2020 | 07/23/2021
Coaxial Cable HUBER SUHNER SlingFé_EX 20995 02/25/2021 | 02/24/2022
Coaxial Cable EMCI EMC105 190914+327109/4| 09/19/2020 | 09/18/2021
Digital T&ig"""ygm WISEWIND 1206 D07 01/06/2021 | 01/05/2022
doua'grsfgtiir?a“'de ETC MCTD 1209 | DRH13M02003 |09/30/2020 | 09/29/2021
Loop Ant COM-POWER AL-130 121051 03/27/2020 | 03/26/2021
Pre-Amplifier EMEC EM330 060609 02/25/2021 | 02/24/2022
Pre-Amplifier HP 8449B 3008A00965 02/25/2021 | 02/24/2022
PSA Sirr:;sy‘z’gfc”“m Agilent E4446A MY46180323 | 07/24/2020 | 07/23/2021
Antenna Tower CCs CC-A-1F N/A N.C.R N.C.R
Controller CCs CC-C-1F N/A N.C.R N.C.R
Turn Table CCs CC-T-1F N/A N.C.R N.C.R
Software €3 6.11-20180413

Remark: Each piece of equipment is scheduled for calibration once a year.
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Conducted Emission Room
Name of Equipment| Manufacturer Model Serial Number el | Calllorzior
Date Due
CABLE EMCI CFD300-NL CERF 06/29/2020 | 06/28/2021
EMI Test Receiver R&S ESCI 100064 07/17/2020 | 07/16/2021
LISN SCHAFFNER NNB 41 03/10013 02/13/2020 | 02/12/2021
Software EZ-EMC(CCS-3A1-CE)
Test date for April 23, 2021
Conducted Emission Room
Name of Equipment Manufacturer Model Serial Number Celllsriro ) Celltro?
Date Due
CABLE EMCI CFD300-NL CERF 06/29/2020 | 06/28/2021
EMI Test Receiver R&S ESCI 100064 07/17/2020 | 07/16/2021
LISN SCHAFFNER NNB 41 03/10013 02/02/2021| 02/01/2022
Software EZ-EMC(CCS-3A1-CE-wugu)

Remark: Each piece of equipment is scheduled for calibration once a year.
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1.7SUPPORT AND EUT ACCESSORIES EQUIPMENT

EUT Accessories Equipment
No. Equipment Brand Model Series No. FCCID
N/A
Support Equipment
No. Equipment Brand Model Series No. FCCID
1 NB(J) TOSHIBA | PT345T-00L002 N/A PD97260H

1.8 TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 2, FCC Part 15.247, RSS-247 Issue 2 and RSS-GEN

Issue 5.

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA /N T E@mIFA] » KN o] FR{rE S -
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2. TEST SUMMARY

FCC
Standard IC Staqdard Repprt Test Item Result
. Section Section

Section
15.203 - 1.3 Antenna Requirement Pass
15.207(a) RSS-GEN 8.8 5.1 AC Conducted Emission Pass
15.247(a)(2) | RSS-247(5.2)(a) 5.2 6 dB Bandwidth Pass
- RSS-GEN 6.7 5.2 Occupied Bandwidth (99%) Pass
15.247(b)(3) | RSS-247(5.4)(d) 5.3 Output Power Measurement Pass
15.247(e) RSS-247(5.2)(b) 5.4 Power Spectral Density Pass
15.247(d) RSS-247(5.5) 5.5 Conducted Band Edge Pass
15.247(d) RSS-247(5.5) 5.5 Conducted Emission Pass
15.247(d) RSS'861ECI)\I 8.9, 5.6 Radiation Band Edge Pass
15.247(d) RSS'861ECI)\I 8.9, 5.6 Radiation Spurious Emission Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA /N T E@mIFA] » KN o] FR{rE S -
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3. DESCRIPTION OF TEST MODES
3.1 THE WORST MODE OF OPERATING CONDITION

IEEE 802.11b mode :1Mbps
IEEE 802.11g mode :6Mbps
IEEE 802.11n HT20 mode :MCS8
IEEE 802.11n HT40 Mode: MCS8

IEEE 802.11b mode :

1. Lowest Channel : 2412MHz
2. Middle Channel : 2437MHz
3. Highest Channel : 2462MHz
IEEE 802.11g mode :

1. Lowest Channel : 2412MHz
2. Middle Channel : 2437MHz
3. Highest Channel : 2462MHz
IEEE 802.11n HT20 mode :

1. Lowest Channel : 2412MHz
2. Middle Channel : 2437MHz
3. Highest Channel : 2462MHz
IEEE 802.11n HT40 Mode:

1. Lowest Channel: 2422MHz
2. Middle Channel: 2437MHz
3. Highest Channel: 2452MHz

Operation mode

Test Channel Frequencies

IEEE 802.11b mode :1T1R
IEEE 802.11g mode :1T1R
IEEE 802.11n HT20 mode : 2T2R
IEEE 802.11n HT20 mode : 2T2R

Operation Transmitter

Remark:
1. EUT pre-scanned data rate of output power for each mode, the worst data rate were recorded in this
report.
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3.2THE WORST MODE OF MEASUREMENT

AC Power Line Conducted Emission

Test Condition AC Power line conducted emission for line and neutral

Mode 1: EUT power by Adapter. (GlobTek) 120VAC
Mode 2: EUT power by Adapter. (GlobTek) 240VAC
Mode 3: EUT power by Adapter. (FSP) 120VAC
Mode 4: EUT power by Adapter. (FSP) 240VAC
Mode 5: EUT power by Adapter. (DELTA) 120VAC
Mode 6: EUT power by Adapter. (DELTA) 240VAC

Power supply Mode

[ ] Mode 1 [ ] Mode 2 [X] Mode 3 [X] Mode 4 [ ] Mode 5

Worst Mode (] Mode 6

Radiated Emission Measurement Above 1G

Test Condition Radiated Emission Above 1G

Mode 1: EUT power by Adapter. (GlobTek)
Mode 2: EUT power by Adapter. (FSP)
Mode 3: EUT power by Adapter. (DELTA)
Mode 4. EUT power by Battery

Power supply Mode

Worst Mode [] Mode 1 [X] Mode 2 [ ] Mode 3 [ ] Mode 4

[ ] Placed in fixed position.

X Placed in fixed position at X-Plane (E2-Plane)
[ ] Placed in fixed position at Y-Plane (E1-Plane)
[ ] Placed in fixed position at Z-Plane (H-Plane)

Worst Position

Radiated Emission Measurement Below 1G

Test Condition Radiated Emission Below 1G

Mode 1: EUT power by Adapter. (GlobTek)
Mode 2: EUT power by Adapter. (FSP)
Mode 3: EUT power by Adapter. (DELTA)
Mode 4. EUT power by Battery

Power supply Mode

Worst Mode [ ] Mode 1 [X] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, for radiated measurement. The worst
case(X-Plane) were recorded in this report.

3. AC power line conducted emission and for below 1G radiation emission were performed the EUT
transmit at the highest output power channel as worse case.

This document cannot be reproduced except in full, without prior written approval of the Company. A#i& RE&EA /N T E@mIFA] » KN o] FR{rE S -



SGS =

T201102D09-RP3

Report No.:

4. EUT DUTY CYCLE

Temperature:
Tested by:

22.2°C
Dally Hong

Humidity:
Test date:

14 /125
00

Page:
Rev.:

48% RH
March 15, 2021

Duty Cycle

Configuration

Duty Cycle (%)

Duty Factor (dB)
=10*log (1/Duty Cycle)

VBW setting

1/T (kHz) (kH2)

802.11b

99.54

0.02

0.08 0.01

802.11g

97.92

0.09

0.49 1.00

802.11n HT20

99.25

0.03

0.52 0.01

802.11n HT40

94.30

0.25

2.09 3.00

=3
Spectrum o Spectrum kd
RefLevel 31,50 dBm  Offset 11.50 dB @ RBW 1 MHz RefLevel 31.50 dBm  Offset 11.50 B @ RBW 1 MHz
|o Att 30 dB @ SWT 20ms @ VBW 1 MHz |® Att 30 d8 @ SWT 10ms @ VBW 1 MHz
TRG:VID TRG: VID
[@ 17k View (@ 17k View
D2[1] +7.78 dB| D2[1] +4.41 dB|
12.5217 ms] N 2.0870 ms|
20d T M1[1] 11.19 dBm| 20 m1[1] 8.75 dBm)|
" D1 1.7971 ms| M1 D 3.5652 ms
o e PINPETR RN K-S TS i e L Ak
0d TRG ~1.500 dBrr 0d FTRG -1.500 dBr
-10d -10 di
20d -20 d
-30 df -30 di
o
40 d 40 de
50 50
-60 -60
GF 2.437 GHz 691 pts 2.0ms/ CF 2.487 GHz 691 pts 1.0ms/
Marker Marker
Type | Ref | Trc| X-value | __¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 17571 ms 11.13 dém M1 1 35652 ms 5.75 dbm
D1 M1 1 12.4538 ms -0.28 db D1 M1 1 2.0435 ms 2.70 dB
bz M1 1 12.5217 ms -47.76 dB D2 ML 1 2.087 ms 4441 dB
————— —
) [T it T W
Date: 15.MAR.2021 11:54:10 Date: 15.MAR.2021 11:55:33
=3
Spectrum o Spectrum kd
RefLevel 31,50 dBm  Offset 11.50 dB @ RBW 1 MHz RefLevel 31.50 dBm  Offset 11.50 B @ RBW 1 MHz
o att 30 dB @ SWT 10ms @ VBW 1 MHz @ Att 30de @ SWT 10ms @ VBW 1 MHz
TRG:VID TRG: VID
[@ 17k View (@ 17k View
D2[1] 43.82 dB| D2[1] 36.57 dB|
1.9275 ms| " $07.2 ps|
20d M1l1] 8.87 dBm 20 M1[1] 0.09 dBm|
) 4,8086 ms| 4.8551 ms
VIR P U NI o N IS PSRNV E S U TR 200 ms 10d
ooy’ e o T - \L}HGL .
T3 TRG 2,500 clgm g " ! /'\U‘k" er vg‘ H’ w
-10d -10 Hem— - H o ‘l J ! J |
-20di -20 f
-30 df 30
[i
40 d 40 de
50 50
-60 -60
GF 2.437 GHz 691 pts 1.0ms/ CF 2.452 GHz 691 pts 1.0ms/
Marker Marker
Type | Ref | Trc| X-value | ¥-value Function _| Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 4.8986 ms 8.87 dBm ML 1 4.8551 ms 0,00 dém
D1 M1 1 1.813 ms 0.84 dB D1 M1 1 478.3 ps .29 dB
bz M1 1 1.9275 ms -43.82 dB D2 ML 1 507.2 s ~36.57 dB
— —
) [ il G W
Date: 15.MAR.2021 11:48:08 Date: 15.MAR.2031 11:47:46
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5. TEST RESULT
5.1. ACPOWER LINE CONDUCTED EMISSION

5.1.1 Test Limit
According to 815.207(a)(2) and RSS-GEN section 8.8,

Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
5to 30 60 50

* Decreases with the logarithm of the frequency.
5.1.2 Test Procedure
Test method Refer as ANSI C63.10: 2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

EUT connected to the line impedance stabilization network (LISN)

Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and
average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. Recorded Line for Neutral and Line.
5.1.3 Test Setup

Vertical reference ground plane

e EMI receiver
\ ]
—IV 80cm
S
¥

5.1.4 Test Result
PASS

LISN Horizontal reference ground

plane
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Test Data
Test Mode: Mode 3 Temp/Hum 22.94(°C)/ 53%RH
Phase: Line Test Date January 21, 2021
Test Engineer Jerry Chang
80.0 dBuy
Limit1: —_—
Limit2:
3
2 b
30
|]'
-20
0.150 05 (MHz) 5 30.000
QU Average | Correctio Qe Average Qe Average Qe Average
Fr?&lﬁazr;cy rzzgikng reading | n factor rZi?JII(t result Pnerﬁl.(t limit mpaerzli(n margin |Remark
(dBuv) (dBuv) (dB) (dBuv) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.1540 36.55 32.42 10.21 46.76 42.63 65.78 55.78 | -19.02 | -13.15 | Pass
0.4540 28.75 16.91 10.22 38.97 27.13 56.80 46.80 | -17.83 | -19.67 | Pass
0.4780 31.96 21.16 10.22 42.18 31.38 56.37 46.37 | -14.19 | -14.99 | Pass
0.9100 26.27 18.96 10.24 36.51 29.20 56.00 46.00 | -19.49 | -16.80 | Pass
0.9580 36.20 30.82 10.24 46.44 41.06 56.00 46.00 -9.56 -4.94 | Pass
16.8700 7.13 -0.68 10.40 17.53 9.72 60.00 50.00 | -42.47 | -40.28 | Pass

Note: Correction factor = LISN loss + Cable loss.
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Test Mode: Mode 3 Temp/Hum 22.94(°C)/ 53%RH
Phase: Neutral Test Date January 21, 2021
Test Engineer Jerry Chang
80.0 dBuY
Limit1: —_—
Limit2:
;‘1
A *
30
-20
0.150 05 [MHz) 5 30.000
QU Average | Correctio Qe Average Qe Average Qe Average
Fr(-é-,c\]/ll;'ezr;cy rz:gil;g reading | n factor rpeiill(t result P“erﬁlrt limit mpaﬁzli(n margin |Remark
(@BuV) (dBuV) (dB) (@BuV) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.2060 25.52 19.00 10.19 35.71 29.19 63.37 53.37 | -27.66 | -24.18 | Pass
0.4380 35.86 29.00 10.19 46.05 39.19 57.10 47.10 | -11.05 -7.91 | Pass
0.4660 32.71 22.86 10.19 42.90 33.05 56.58 46.58 | -13.68 | -13.53 | Pass
0.4900 30.33 19.50 10.19 40.52 29.69 56.17 46.17 | -15.65 | -16.48 | Pass
0.9260 27.20 19.92 10.21 37.41 30.13 56.00 46.00 | -18.59 | -15.87 | Pass
17.9620 | 28.22 27.96 10.40 38.62 38.36 60.00 50.00 | -21.38 | -11.64 | Pass

Note: Correction factor = LISN loss + Cable loss.
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Test Mode: Mode 4 Temp/Hum 22.5(°C)/ 54%RH
Phase: Line Test Date April 23, 2021
Test Engineer Jerry Chang
80.0 dBuY
Limit1: —_—
Limit2:
3
1 2 4
5
3UJ\P &
-20
0.150 05 [MHz) 5 30.000
Lz Average | Correctio QL Average Qs Average Qs Average
Fr(-z'(\]/lthezr;cy rz:gikng reading | n factor rzzﬁlft result P“erﬁll(t limit mpaﬁ'zli(n margin |Remark
(dBuY) (dBuV) (dB) (dBuv) (dBuV) (dBuY) (dBuV) (dB) (dB)
0.1700 25.05 8.95 10.29 35.34 19.24 64.96 5496 | -29.62 | -35.72 | Pass
0.2380 20.20 8.36 10.29 30.49 18.65 62.17 52.17 -31.68 | -33.52 | Pass
0.4580 23.12 13.86 10.29 3341 24.15 56.73 46.73 | -23.32 | -22.58 | Pass
0.4820 21.53 12.86 10.29 31.82 23.15 56.30 46.30 | -24.48 | -23.15 | Pass
3.5700 15.63 7.65 10.36 25.99 18.01 56.00 46.00 | -30.01 [ -27.99 | Pass
17.9580 | 17.36 16.65 10.44 27.80 27.09 60.00 50.00 | -32.20 | -22.91 | Pass

Note: Correction factor = LISN loss + Cable loss.
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Test Mode: Mode 4 Temp/Hum 22.5(°C)/ 54%RH
Phase: Neutral Test Date April 23, 2021
Test Engineer Jerry Chang
80.0 dBu¥
Limit1: —_—
Limit2:
1
3
X i
30 .
-20
0.150 05 [MHz) 5 30.000
QU Average | Correctio Qe Average Qe Average Qe Average
Fr(-é-,c\]/ll;'ezr;cy rz:gil;g reading | n factor rpeiill(t result P“erﬁlrt limit mpaﬁzli(n margin |Remark
(dBuv) (dBuV) (dB) (dBuv) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.1700 30.34 13.48 10.26 40.60 23.74 64.96 54.96 -24.36 | -31.22 | Pass
0.1780 29.93 12.06 10.26 40.19 22.32 64.58 54.58 -24.39 | -32.26 | Pass
0.2140 26.13 11.47 10.26 36.39 21.73 63.05 53.05 -26.66 | -31.32 | Pass
0.4580 26.86 17.01 10.26 37.12 27.27 56.73 46.73 -19.61 | -19.46 | Pass
0.5700 19.40 13.94 10.26 29.66 24.20 56.00 46.00 -26.34 | -21.80 | Pass
13.5340 14.25 6.92 10.45 24.70 17.37 60.00 50.00 -35.30 | -32.63 | Pass

Note: Correction factor = LISN loss + Cable loss.
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5.2. 6dB BANDWIDTH AND OCCUPIED BANDWIDTH (99%)

5.2.1 Test Limit
According to 815.247(a)(2) and RSS-247 section 5.2(a),
6 dB Bandwidth

Limit Shall be at least 500kHz

Occupied Bandwidth(99%) : For reporting purposes only.

5.2.2 Test Procedure

Test method Refer as ANSI C63.10: 2013,

1. The EUT RF output connected to the spectrum analyzer by RF cable.
2. Setting maximum power transmit of EUT

3. SAset RBW = 100kHz, VBW = 300kHz and Detector = Peak, to measurement 6 dB
Bandwidth.

4. SAset RBW = 1% ~ 5% OBW, VBW = three times the RBW and Detector = Peak, to
measurement 99% Bandwidth

5. Measure and record the result of 6 dB Bandwidth and 99% Bandwidth. in the test
report.

5.2.3 Test Setup

spectrum

ETIT
Analyzer
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5.2.4 Test Result
Temperature: 22.2°C Humidity: 48% RH
Tested by: Dally Hong Test date: March 15, 2021
Test mode: IEEE 802.11b Mode / 2412-2462 MHz
Frequency Chain 0 Chainl Chain 0 Chain 1 6dB limit
Channel (MH2) OBW(99%) | OBW(99%) | 6dB BW 6dB BW (KH2)
(MHz) (MHz) (MHz) (MHz)
Low 2412 14.2402 13.7626 7.5652 7.1304
Mid 2437 14.0665 13.7626 8.6087 8.5217 =500
High 2462 13.5890 13.5890 8.5217 8.5217
Test mode: IEEE 802.11g Mode / 2412-2462 MHz
Frequency Chain 0 Chainl Chain 0 Chain 1 6dB limit
Channel (MH2) OBW(99%) | OBW(99%) | 6dB BW 6dB BW (kH2)
(MHz) (MHz) (MHz) (MHz)
Low 2412 16.8017 16.6280 15.6957 15.6957
Mid 2437 16.7583 16.5412 15.7391 15.6957 2500
High 2462 16.4978 16.4978 15.6957 15.7391
Test mode: IEEE 802.11n HT20 Mode / 2412-2462 MHz
Frequency Chain 0 Chainl Chain 0 Chain 1 6dB limit
Channel (MH2) OBW(99%) | OBW(99%) | 6dB BW 6dB BW (kH2)
(MHz) (MHz) (MHz) (MHz)
Low 2412 17.8871 17.7568 16.3478 16.9565
Mid 2437 17.8437 17.7568 16.3478 16.913 >500
High 2462 17.7134 17.6700 15.3478 15.9565
Test mode: IEEE 802.11n HT40 Mode / 2422-2452 MHz
Frequency Chain 0 Chainl Chain 0 Chain 1 6dB limit
Channel (MHz) OBW(99%) | OBW(99%) | 6dB BW 6dB BW (KH2)
(MHz) (MHz) (MHz) (MHz)
Low 2422 36.2373 36.1215 35.014 35.13
Mid 2437 36.3531 36.2373 35.362 35.246 >500
High 2452 36.3531 36.1215 35.13 35.71
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IEEE 802.11b mode- chain O

Low CH

Mid CH

Spectrum o Spectrum o
RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz
o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
Mi[1] 8.72 dBm Mi[1] 7.66 dBm
2.4129990 GHz| ‘ 2.4379990 GHz|
20 m2[1] 3.26 dBm| 20 m2[1] 1.96 dBm
2.4084783 GHz| 2.4324348 GHz|
10 dBy L 10 ML
o —|
D1 8720 dBm D1 7.660 dbmr 4
5
- 52 2750 dem A M i ] . . 52 1.ek0 don A
® VA VI ® Y
I‘/J/ N
-20 K‘\’l -20 V,J
r / M/\ farte o] r/ \, . Aol
T
=50 =50
~60 -60
Fil Fll
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
[ 1 2.412999 GHz 8.72 dém [ 1 2.437999 GHz 7.66 dem
M2 1 24084783 GHz 3.26 dem M2 1 2,4324348 GHz 1.96 dem
D3| M2 i 7.5652 MHz 0.04 . D3| M2 i 8.6087 MHz 0.15 d&.
Date: 15.MAR.2021 09:38:16 Date: 15.MAR.2021 09:56:00

High CH

Spectrum

=

RefLevel 31,50 dBm  Offset 11.50 dB @ RBW 100 kHz

o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep
[@ 1Pk View
M1[1 7.76 dBm
2.4614790 GHz|
20 M2[1 2.19 dBm|
2.4574348 GHz|
i
0 DI 7.760
A P ]
] 02 1.760 dBm / L\
o 7 \;LJ\}‘
-20 '/JV
-30 / '\
s 4 A
=50
~60
F1
1
CF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value Function Function Result |
[ 1 2.461479 GHz 7.76 dem
M2 1 2,4574348 GHz 2.19 dem
D3| M2 i 8.5217 MH2 -0.30 d
Date: 15.MAR.2021 09:59:52
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IEEE 802.11g mode-chain 0

Low CH

Mid CH

Spectrum = Spectrum o
RefLevel 31.50 dem  Offset 11.50 B @ RBW 100 kHz RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz
o att 0B ® SWT  500ms @ VBW 300kHz _Mode Auto Sweep o att 3008 @ SWT _ 500ms @ VBW 300 kHz _Mode Auto Sweep
[@ 17k View [@ 1Pk View
M1[1] 7.24 dBm| Mi[1] 7.49 dBm
2.4132590 GHz| 2.4357410 GHz|
20 M2[1] 2.82 dBm)| 20 M2[1] 1.74 dBm)
2.4044348 GHz| 2.4288261 GHz|
10 M1 10 M1
D1 7240 dBm— T D1 7.430 dBn =
| [} g
. o2 o4 Y TN TSV P PR .0 O 0 [ P 5 B A W R BV P O D AT T
-10 /J. 10 wl
20 Pt |20 gt KM Ml
-30 -30 5
-40 -40
-50 -50
-60 -60
i i
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value Function Function Result | Type | Ref | Trc | X-value ¥-value Function Function Result |
M1 1 2.413259 GHz 7.24 dem W1 1 2.435741 GHz 7.49 dem
M2 L1 2,4044348 GHz 2,82 dém 12 || 2,4288261 GHz 1.74 dém
03| M2 1 15,6957 MHz -1.11d8 03| Mz 1 15.7351 MHz 1.82 dB
Date: 15.MAR.2021 10:18:18 Date: 15.MAR.2021 10:33:37

High CH

Spectrum =
RefLevel 31.50 dem  Offset 11.50 B @ RBW 100 kHz
o att 0B ® SWT  500ms @ VBW 300kHz _Mode Auto Sweep
[@ 1Pk View
M1[1] 7.13 dBm)|
2.4632590 GHz|
20 M2[1] 1.38 dBm)|
2.4538696 GHz|
10 M1
01 7.130 dBms T
. qllnu"aﬂmle FEVTLIN PP P S P
-10
20 ] At
ey
e
-40
-50
-60
i
CF 2.462 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value Function Function Result |
M1 T 2.463259 GHz 7.13 dém
M2 |- 2,4538606 GHz 1,38 dém
03| m2| 1 15.6957 MHz 0.56 dB
Date: 15.MER.2021 10:42:44
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IEEE 802.11n HT20 mode- chain 0

Low CH

Mid CH

Spectrum o Spectrum o
RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz
o At 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep o At 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
Mi[1] 7.19 dBm| Mi[1] 7.44 dBm
2.4132590 GHz| 2.4357410 GHz|
20 mz[1] 3.21 dBm| 20 mz[1] 2.12 dBm|
2.4044348 GHz| 2.4282174 GHz|
M1
10 4 10
D1 7,190 dBm D1 7.440 .
i [} ;
- 02 1,150 g8) ﬂvA I T R P R W ol - o2 1.4%0 der e A T
-10 -10
" M /\NVWN
-30 -30
-40 -40
-50 -50
-60 2 -60
F1 H F1
| 1l
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
ML 1 2.413259 GHz 7.19 dém ML 1 2.435741 GHz 7.44 dem
M2 || 24044348 GHz 3.21 dém M2 || 2,4282174 GHz 2.12 dém
D3| M2 1 16,3478 MHz -1.38 dB D3| M2 1 16,3478 MHz 1.41 dB
Date: 15.MAR.2021 10:55:15 Date: 15.MAR.2021 11:08:23

High CH

Spectrum o
RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz
o att 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep
[@ 1Pk View
Mi[1] 8.03 dBm
2.4607410 GHz|
20 m2[1] 2.12 dBm|
M1 2.4542174 GHz|
10 dBm—| v
D1 8.030 By
5 D2 2.030 H‘A L] n““u"“{\ L
-10 M
W T
-40
-50
-60
F1
|
CF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value Function Function Result |
#L 1 2.460741 GHz 8.03 dém
M2 1 2,4542174 GHz 2.12 dém
D3| Mz 1 15.3478 MHz 0.75 db.
Dete: 15.MRR.2021 11:12:28
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IEEE 802.11n HT40 mode- chain 0

Low CH

Mid CH

Spectrum o Spectrum o
RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz
o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
Mi[1] 5.69 dBm| Mi[1] 4.44 dBm
2.425700 GHz| 2.432020 GHz|
20 mz[1] 0.16 dBm| 20 m2[1] 1.17 dBm
2.404493 GHz| 2.419261 GHz|
10 10 T
1 5.690 o T m: = ¥
' 2 P U P P N [P o [ P A T T
D2 -0.310 dBmr i it 02 -1.560 dom H 1 &
-10 !H H\ -10 j \
-20 # -20
.U/ \K'l el ol . NI u/ \11& J
AT st ket I S T
-40
-50 -50
-60 F2 -60
F1
1
CF 2.422 GHz 691 pts Span 80.0 MHz CF 2.437 GHz 691 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
ML 1 2,4257 GHz 5.69 dém ML 1 2.43202 GHz 4,44 dem
M2 || 2.404483 GHz -0.16 dém M2 || 2.410261 GHz -1.17 dém
D3| M2 1 35.014 MHz 1.35 dB D3| M2 1 35.362 MHz 1.36 dB
Date: 15.MAR.2021 11:26:16 Date: 15.MAR.2021 11:

High CH

Spectrum o
RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz
o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep
[@ 1Pk View
Mi[1] 4.65 dBm|
2.455700 GHz|
20 m2[1] 0.15 dBm|
2.434377 GHz|
] T
D1 4650 dBmr i T
o 5 I N Ll 4
D2 -1.350 dem’
-10 Mf
T
"
-50
-60 F2
F1
1
CF 2.452 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value Function Function Result |
ML 1 2,4557 GHz 4.65 dém
M2 || 2.434377 GHz -0.15 dém
D3| M2 1 35.13 MHz 0.12 db.
Date: 15.MAR.2021 11:43:31
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Spectrum o Spectrum o
RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz
o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep
[@ 1Pk view [@ 1Pk view
Mi1[1] 10.02 dBm) M1[1 9.40 dBm|
‘ 2.4124780 GHz| 2.4350030 GHz|
20 m2[1] 4.26 dBm) 20 m2[1 4.21 dBm)
(8 2.4084348 GHz| M1 2.4324783 GHz|
d 1 10.020 Mz T |[F-0-dBm=——101 9.400 dBm
i 0 g ol
D2 4.020 danr J‘M‘ i D2 3.400 dBnr A [
o i o Wi
: ] \ : / \
-20 \'\’k -20 r/j Kﬂ\ﬂ
D N RN Y Y -
-50 -50
-60 -60
F‘l FJ‘
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
ML 1 2.412478 GHz 10.02 dém ML 1 2.435003 GHz 9.40 dém
M2 || 24084348 GHz 4.26 dém M2 || 2,4324783 GHz 4.21 dém
D3| M2 1 ?.1304 MHz 0.42 db. D3| M2 1 8.5217 MHz 0.01 db.
Date: 15.MAR.2021 08:44:25 Date: 15.MAR.2021 08:50:13

High CH

Spectrum

=

Ref Level 31,50 dBm

Offset 11.50 dB @ RBW 100 kHz

o att 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep
[0 1Pk View
Mi1 8.94 d8m|
2.4604800 GHZ|
= M2[1 3.37 dBm)
M1 2.4574783 GHZ]
Br e —
D1 £.940 dBn T
! o A A ]
3 02 2.940 dB .

-20 P/)
-30 \
"y A, w"‘-w
-50
-60
F1
1
CF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value Function Function Result |
#L 1 2.46048 GHz 8.94 dém
M2 1 2,4574783 GHz 3.37 dém
D3| Mz 1 8.5217 MHz 0.10 db.
Dete: 15.MER.2021 10:06:03
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IEEE 802.11g mode-chain 1

Low CH

Mid CH

Spectrum = Spectrum o
RefLevel 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz RefLevel 31,50 dBm  Offset 11.50 dB @ RBW 100 kHz
o att 30d8 @ SWT 500 ms @ VBW 300 kHz _Mode Auto Sweap o att 30d8 @ SWT__ 500ms ® VBW 300 kHz _Mode Auto Swesp
[@ 17k View [@ 1Pk View
M1[1] 8.54 dBm| Mi[1] 8.78 dBm
2.4169930 GHz| 2.4357410 GHz|
20 M2[1] 4.79 dBm)| 20 M2[1] 2.94 dBm
M1 2.4044348 GHz| M1 2.4288696 GHz|
10 clfm—r = 10 dRm—rt F =
D1 8.540 dBm D1 £.780 By
3 o 1 g
- 02 2540 daln I . /N’\/J'\ul\hﬁ B T - 02 o e Beaal A Pl M Y ) ok
-10 L -10 \"
2 [ el I
s -
30 Ap,
-40 -40
-50 -50
-60 -60
i i
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value Function Function Result | Type | Ref | Trc | X-value ¥-value Function Function Result |
M1 il 2.416993 GHz 8,54 dem W1 1 2.435741 GHz 8.78 dém
M2 L1 2,4044348 GHz 4,79 dém 12 || 24288696 GHz 2,94 dém
03| M2 1 15,6957 MHz -2.25 d 03| Mz 1 15.6957 MHz 1.07 d&
Date: 15.MAR.2021 10:25:32 Date: 15.MAR.2021 10:28:37

High CH

Spectrum

=

Ref Level 31.50 dBm

Offset 11.50 dB @ RBW 100 kHz

o att 0B ® SWT  500ms @ VBW 300kHz _Mode Auto Sweep
[@ 17k View
M1[1] 8.09 dBm)|
2.4607840 GHz|
20 M2[1] 2.44 dBm|
. 2.4538261 GHz|
10 dBm—| e
D1 8.090 dBng]
i Lot N g
5 :u22nuu"LA At ool | et
-10 V\‘
i !
] [
-40
-50
-60
F1
|
CF 2.462 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value Function Function Result |
M1 il 2.460784 GHz 8,09 dem
M2 |- 2,4538261 GHz 2,44 dgm
03| m2| 1 15.7351 MHz 0.02 d&
Date: 15.MPR.2021 10:38:33
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IEEE 802.11n HT20 mode- chain 1

Low CH

Mid CH

Spectrum o Spectrum o
RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz RefLevel 31.50 dem  Offset 11.50 dB @ RBW 100 kHz
o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep o At 3008 @ SWT  S00ms @ VBW 300 kHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
Mi[1] 8.73 dBm| Mi[1] 8.84 dBm
2.4107410 GHz| 2.4357410 GHz|
20 mz[1] 2.77 dBm| 20 m2[1] 3.06 dBm|
M1 2.4038261 GHz| M1 2.4282174 GHz|
10 dBm—rt = 10 dRm—r =
D1 8.730 d T D1 8.840
w g, of [ o)
. 02 2.7 I J\"p .J\MJ-/L«‘.LM{\A L = UEEB“DG‘.‘H“‘n"Nh )‘MAJL«HMA« ] ﬂv‘w”.n Amﬂu
20 'M/I o
-30
-40 -40
-50 -50
-60 2 -60
F1 H F1
| 1
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
ML 1 2.410741 GHz 8.73 dem ML 1 2.435741 GHz 8,84 dem
M2 || 2,4038261 GHz 2.77 dém M2 || 2,4282174 GHz 3.06 dém
D3| M2 1 16,8565 MHz 0.10 db. D3| M2 1 16.913 MHz 0.02 db.
Date: 15.MAR.2021 11:00:29 Date: 15.MAR.2021 11:04:49

High CH

Spectrum

=

Ref Level 31,50 dBm

Offset 11.50 dB @ RBW 100 kHz

o At 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep
[@ 1Pk View
Mi[1] 8.77 dBm
2.4607410 GHz|
20 m2[1] 2.91 dBm|
M1 2.4536087 GHz|
10 dRm—rt -7 . Il
D1 8.770 dBpyz "
5 O OV OO R O " PO €
5 oz 2.7700d T P A e,
10
wv"’/d o
frw,
-40
-50
-60
F1
|
CF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value Function Function Result |
#L 1 2.460741 GHz 8.77 dém
M2 1 24536087 GHz 2,91 dém
D3| Mz 1 15.9565 MHz 0.57 db.
Dete: 15.MER.2021 11:16:48
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IEEE 802.11n HT40 mode- chain 1

Low CH

Mid CH

Spectrum o Spectrum o
RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz
o att 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep o att 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
Mi[1] 6.03 dBm Mi[1] 5.94 dBm
2.426980 GHz| 2.432020 GHz|
20 mz[1] 2.11 dBm| 20 mz[1] 0.69 dBm|
2.404493 GHz| 2.419377 GHz|
10 "“‘ 10 4
D1 6.030 + 1 5.940 L
5 bbb ol b gt )y ) 0 u " bt PERENT T
2 0.030 /‘ e 2 -0.060 ( o
-10 j ‘]\ -10 /, ]\
-20 -20
. ;}\J‘ M"‘w b M . perordh m}ﬂ« h“k A .
Sl basnctss [ RPN N R [T
Jmﬂ“ -40
-50 -50
-60 2 -60
F1 F1
1 1
CF 2.422 GHz 691 pts Span 80.0 MHz CF 2.487 GHz 691 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
#L 1 2.42698 GHz 6.03 dém #L 1 2.43202 GHz 5.94 dem
M2 1 2.404483 GHz 2.11 dém M2 1 2.419377 GHz 0.69 dém
D3| Mz 1 35,13 MHz -1.51d8 D3| Mz 1 35.248 MHz 0.02 db.
Dete: 15.MRR.2021 11:21:42 Date: 15.MRR.2021

High CH

Spectrum o
RefLevel 31,50 dem  Offset 11.50 B @ RBW 100 kHz
o att 30d8 @ SWT_ S00ms @ YBW 300 kHz _Mode Auto Sweep
[@ 1Pk View
Mi[1] 5.32 dBm
2.455700 GHz|
20 m2[1] 0.00 dBm|
2.433797 GHz|
10 ry
15320 T
i ded b Lt Rl T
D2 -0.680 dBm’
-10 ']N
TN A }’N ‘\"MIM“
" | Lt
i,
-50
-60 F2
F1
|
CF 2.452 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value Function Function Result |
#L 1 2,4557 GHz 5.32 dem
M2 1 2.433707 GHz -0.00 dém
D3| Mz 1 35,71 MHz 1.63 db
Dete: 15.MER.2021 11:38:55
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IEEE 802.11b mode- chain O

Low CH

Mid CH

Spectrum

(=)

ReflLevel 31.50 dBm  Offset 11.50 dB & RBW 200 kHz

Spectrum

(=)

\,JLU\

Ref Level 31.50 dBm Offset 11.50 dB @ RBW 200 kHz
& Att 30 dB @ SWT 500 ms @ VBW 1MHz  Mode Auto Sweep |& Att 30 dB & SWT 500 ms @ VBW 1MHz  Mode Auto Sweep
@ 1Pk View @ 1Pk View
M1[1] 8.84 dBm M1[1] 9.15 dBm
2.4125210 GHz 2.4364790 GHz
s04d Ocec Bw 14.240231548 MHz| s04d Ocec Bw 14.066570188 MH2|
M1 M1
10 10
0s A /WW\J \/ ou M"\JWLM
. #h/
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=
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} \J,

-10

204 4 204

40 d -40 d e

s0 -s0

s0d -s0d
CF 2.412 GHz 551 pts Span 30.0 MHZ CF 2.437 GHz 551 pts Span 30.0 MHZ

e )
] Annnnn iy e )i [ CEETETE ]
Date: 15.MAR.2021 09:36:12

Date: 15.MAR.2021 09:55:13

High CH

Spectrum

(=)

ReflLevel 31.50 dBm  Offset 11.50 dB & RBW 200 kHz

& Att 30 dB @ SWT 500 ms @ VBW 1MHz  Mode Auto Sweep
@ 1Pk View
mM1[1] 9.60 dBm
2.4614790 GHz
s04d Ocec Bw 13.589001447 MHz|
M1
P g
o T L]
/\ﬁ.’d i
10 13
e WJJ VLI\,\
30
40 d
S0
60 di
CF 2.462 GHz 691 pts Span 30.0 MHz
—
] AR

Date: 15.MAR.2021 09:53:07
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IEEE 802.11g mode-chain 0

Low CH Mid CH

Spectrum =

RefLevel 31,50 dBm  Offset 11.50 dB & RBW 200 kHz

Spectrum o

RefLevel 31,50 dBm  Offset 11.50 dB @ RBW 200 kHz
o att 30de @ SWT  500ms @ VBW 1 MHz Mode Auto Sweep o At 30d8 @ SWT  500ms ® VBW 1 MHz Mode Auto Sweep
[@ 17k view [0 1Pk View
M1[1] 8.42 dBm| M1[1] 8.62 dBm|
2.4132590 GHZ| 2.4357410 GHz
20d Occ B 16.801736614 MHZ

s0d Oce Bw

16.758321274 MHZ|
[
10 ary

Ny IVFM e oy \ ;D‘ WMWA\M

30 -0
40 di -40d
50 50
-50 d -60 d
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2,437 GHz 691 pts Span 30.0 MHz
— —e
)i Qe e il L CECEERE X
Date: 15.MPR.2021 10:18:31

Date: 15.MAR.2021 10:32:42

High CH

Spectrum =

RefLevel 31,50 dBm  Offset 11.50 dB & RBW 200 kHz

o att 30de @ SWT  500ms @ VBW 1 MHz Mode Auto Sweep
[@ 17k view
M1[1] 8.50 dBm|
2.4598730 GHz|
20d Occ B 16.497829233 MHZ

10 ML

. e U A Mot TN PR

20 df ar) -
0

40 i

50

60 cf

CF 2.462 GHz
)

Date: 15.MAR.2021 10:42:02

691 pts Span 30.0 MHz
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Spectrum o Spectrum o
Ref Level 31,50 dém Offset 11.50 dB @ RBW 200 kHz Ref Level 31,50 dém Offset 11.50 dB @ RBW 200 kHz
|= Att 30 dB @ SWT S00ms @ VBW 1MHz Mode Auto Sweep |= Att 30 dB @ SWT S00ms @ VBW 1MHz Mode Auto Sweep
[@ 1Pk view [@ 1Pk view
mM1i[1] 8.08 dBm)| mM1i[1] 8.55 dBm)|
2.4132590 GHz 2.4357410 GHz
204 Occ Bw 17.887120116 MH2| 204 Occ Bw 17.843704776 MH2|
" MM * X
0 d | 2 0 d !
10 -10
204 Jan.s A e A
30 -30
40 d 40 d
S0 -50
60 d -60 di
CF 2.412 GHz 691 pts Span 30.0 MHz CF 2.437 GHz 691 pts Span 30.0 MHz
R )
)yl | CRERRRE X ] )il | CRERRRE X ]
Dave: 15.MAR.2021 10:47:15 Dave: 15.MAR.2021 11:07:42

High CH

Spectrum o

Ref Level 31,50 dBm  Offset 11.50 dB @ RBW 200 kHz

|= Att 30 dB @ SWT 500 ms @ VBW 1MHz  Mode Auto Sweep
[@ 1Pk view
M1[1] 9.11 dBm)|
2.4607410 GHz
204 Occ Bw 17.713458755 MH2|
M1
¢ o]
TW M ~
od “W\\JLW
10

20 dap \\M\AMM 4

CF 2.462 GHz
il

Date: 15.MAR.2021 11:11:35
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IEEE 802.11n HT40 mode- chain O

Spectrum o
Ref Level 31,50 dém Offset 11.50 dB @ RBW S00 kHz
|= ALt 30d8 & SWT S00ms @ VBW 2 MHz Mode Auto Sweep
[@ 1Pk View
mM1i[1] 8.46 dBm)|
2.455700 GHZ|
204 Occ Bw 36.353111433 MHz|
10 M1
7 M L
B / \
10 / \
20 ] M
30 P i
40 d
50
60 di
CF 2.452 GHz 691 pts Span 80.0 MHz

Date: 15.MAR.2021 11:42:45

Spectrum o Spectrum o
Ref Level 31,50 dém Offset 11.50 dB @ RBW S00 kHz Ref Level 31,50 dém Offset 11.50 dB @ RBW S00 kHz
|= Att 30 dB @ SWT S00ms @ VBW 2 MHz Mode Auto Sweep |= Att 30 dB @ SWT S00ms @ VBW 2 MHz Mode Auto Sweep
[@ 1Pk view [@ 1Pk view
mM1i[1] 10.12 dBm)| mM1i[1] 8.79 dBm)|
2.425820 GHz| 2.425770 GHz|
204 Occ Bw 36.237337192 MHZ| 204 Occ Bw 36.353111433 MHZ|
pi) M' pi) 1
B /?m \L B / \
/ \ . / \
20 d -20 di
WMA«/’ = freetflun (" r— P
j?,., =
40 d -40 di
-50 -50
60 d -60 di
CF 2.422 GHz 691 pts Span 80.0 MHz CF 2.437 GHz 691 pts Span 80.0 MHz
e ———
)yl | CRERRRE X ] )il | CRERRRE X ]
Date: 15.MAR.202L 11:25:37 Dace: 15.MAR.2021 11:30:30
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IEEE 802.11b mode- chain 1

Low CH Mid CH

Spectrum

= Spectrum =
Ref Level 31,50 dem  Offset 11.50 dB @ RBW 200 kHz Ref Level 31,50 dem  Offset 11.50 dB @ RBW 200 kHz
o att 30d8 @ SWI__ S00ms @ YBW 1MHz Mode auto Swesp o att 30d8 @ SWI__ S00ms @ YBW 1MHz Mode auto Swesp
@17k view @17k view
Ml 10.33 dBm) Ml 10.71 dBm)
24124780 GHz 24364790 GHz
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ﬁﬂ:vw AR W

g il "
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i L CECEERE X )yl L[ EEECRERNC
Date: 15.MBR.2021 09:43:42

Date: 15.MAR.2021 09:43:26

High CH

Spectrum

=
v
Ref Level 31.50 dém Offset 11,50 dBé & RBW 200 kHz
= Att 30 dB @ SWT 500 ms @ VBW 1MHz  Mode Auto Sweep
|® 1Pk View
M1[1] 10.58 dBm
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204 Occ Bw 13.589001447 MH2
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h 4
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i L CECEERE X
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IEEE 802.11g mode-chain 1

Low CH

Mid CH

Spectrum

&

RefLevel 31,50 dBm  Offset 11.50 dB & RBW 200 kHz

Spectrum

=

Date: 15.MAR.2021 10:24:40

Date: 15.MAR.2021 10:28:53

Ref Level 31,50 dém Offset 11.50 dB @ RBW 200 kHz
& Att 30 dBé @ SWT 500 ms & VBW 1MHz Mode Auto Sweep [= Att 30 dB & SWT S00ms @ VBW 1MHz Mode Auto Sweep
[@ 1Pk View [@ 17k view
M1[1] 9.79 dBm| mM1i[1] 10.11 dBm)|
2.4132590 GHz| 2.4357410 GHz
20 d Occ Bw 16.628075253 MHz| 204 Occ Bw 16.541244573 MH2|
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IEEE 802.11n HT20 mode- chain 1

Low CH

Mid CH

Date: 15.MAR.2021 11:04:08

Spectrum o Spectrum o
RefLevel 31,50 dem  Offset 11.50 B @ RBW 200 kHz RefLevel 31,50 dem  Offset 11.50 B @ RBW 200 kHz
o att 30dl @ SWT_ 500ms ® YBW _1MHz _Mode Auto Sweep o att 30dl @ SWT_ 500ms ® YBW _1MHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
m1[1] 9.98 dBm)| mM1i[1] 10.09 dBm)
2.4132590 GHZ| 2.4382590 GHZ|
204 Occ Bw 17.756874096 MHz 204 Occ Bw 17.756874096 MHz
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[@ 1Pk view
mM1i[1] 9.95 dBm)|
2.4607410 GHz
204 Occ Bw 17.670043415 MH2|
M1
» S P
v o
.
10 ’W \
jwv‘l \“\mqw W
-30
40 d
S0
60 d
CF 2.462 GHz 691 pts Span 30.0 MHz

Date: 15.MAR.2021 11:16:08

This document cannot be reproduced except in full, without prior written approval of the Company. Z#;& FR4EA N T EmZFT » o] i E s -




CLSR=

Page: 37 /125

Report No.: T201102D09-RP3 Rev.. 00

IEEE 802.11n HT40 mode- chain 1

Low CH Mid CH

Spectrum o

RefLevel 31,50 dBm  Offset 11.50 dB @ RBW 500 kHz

Spectrum o

Ref Level 31,50 dém Offset 11.50 dB @ RBW S00 kHz
o att 30d8 @ SWT_ S00ms ® YBW 2 MHz _Mode Auto Sweep o att 30d8 @ SWT_ S00ms ® YBW 2 MHz _Mode Auto Sweep
[@ 1Pk View [@ 1Pk View
mM1i[1] 11.75 dBm) mM1i[1] 10.13 dBm)
2.423270 GHZ| 2.432020 GHZ|
204 Occ Bw 36.121562952 MHZ| 204 Occ Bw 36.237337192 MHz|
i M1
0 L 0 -
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i L CECEERE X )yl L CECEERE X
Dete: 15.MER.2021 11:20:59
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5.3. OUTPUT POWER MEASUREMENT

5.3.1 Test Limit
According to 815.247(b) and RSS-247 section 5.4(d),
Peak output power :

Page:
Rev.:

38 /125
00

For systems using digital modulation in the 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt(30 dBm) and the e.i.r.p. shall not exceed 4Watt(36 dBm), base on the use
of antennas with directional gain not exceed 6 dBi If transmitting antennas of directional
gain greater than 6dBi are used the peak output power the conducted output power from
the intentional radiator shall be reduced by the amount in dB that the directional gain of
the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be
reduced by 1dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

Limit

X] Antenna not exceed 6 dBi : 30dBm
[ ] Antenna with DG greater than 6 dBi :
[Limit =30 — (DG - 6)]

[ ] Point-to-point operation :

Average output power : For reporting purposes only.

5.3.2 Test Procedure
Test method Refer as ANSI C63.10:2013.
1. The EUT RF output connected to the power meter by RF cable.

Setting maximum power transmit of EUT.

2
3. The path loss was compensated to the results for each measurement.
4

Measure and record the result of Peak output power and Average output power. in
the test report.

5.3.3 Test Setup

EUT

Fower Meter
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5.3.4 Test Result
Temperature: 22.2°C Humidity:
Tested by: Dally Hong Test date:
Peak output power :
1TX:
Chain 0
Wifi 2.4G
power PK EIRP PK|EIRP PK
. P
) Freq. |setting Sl G Total Total DG | Limit E.IRF
Config CH (dBm) | Power i Limit
(MHz) (dBm) Power | Power | (dBi) | (dBm) (dBm)
chain0 | chain0 (dBm) W)
\EEE Low | 2412 | 16 |[19.52 [ 1952 | 21.30 |o0.1349
DSOZ'Hb_ Mid | 2437 | 16,5 [19.58 | 19.58 | 21.36 |0.1368
ata rate:
IMbps | nigh | 2462 | 16 |[19.49 | 19.49 | 21.27 [0.1340
1.78 30 36
\EEE Low | 2412 | 1655 [2157 | 21.57 | 23.35 [0.2163
802.11g .
Data rate: | Mid | 2437 | 17 | 2185 | 21.85 | 2363 [0.2307
6Mbps | nigh | 2462 | 16 |[21.25 | 21.25 | 23.03 |0.2009
Chainl
Wifi 2.4G
power PK EIRP PK|EIRP PK
. P
) Freq. |setting A [FR G Total Total DG | Limit E.IRP
Config CH (dBm) | Power ! Limit
(MHz) (dBm) Power | Power | (dBi) | (dBm) (dBm)
chainl | chainl (dBm) W)
\EEE Low | 2412 | 15 [19.73 | 19.73 | 21.69 |0.1476
Dsoz'llb_ Mid | 2437 | 155 [19.69 | 19.69 | 21.65 |0.1462
ata rate:
IMbps | nigh | 2462 | 15 |[19.61 | 19.61 | 21.57 [0.1435
1.96 30 36
\EEE Low | 2412 | 16 |[22.27 | 22.27 | 24.23 |0.2649
DSOZ.llg. Mid | 2437 | 165 |22.42 | 22.42 | 24.38 |0.2742
ata rate:
6Mbps | High | 2462 | 15 | 2153 | 2153 | 23.49 [0.2234
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2TX:
Wifi 2.4G
power PK Power EIRP PK|EIRP PK
_ Freq. setting (dBm) PKTot@l| “roial | Totar | oG | Limit | E'RP
Config CH Power . Limit
(MHz) . . . . Power | Power | (dBi) | (dBm)
chain0 | chainl| chain0 | chain1 | (dBm) (dBm) w) (dBm)
IEEE Low | 2412 | 155 | 155 | 2053 | 21.46 | 24.03 | 25.90 |0.3891
802.11n
HT20 Mid 2437 16 16 20.80 21.8 24.34 | 26.21 |0.4177
Data rate:

MCSS8 High 2462 155 | 15,5 |1 20.73 | 21.93 | 24.38 | 26.25 |0.4219
1.87 30 36

IEEE Low | 2422 | 145 | 145 |21.39 | 22.44 | 2496 | 26.83 |0.4816
802.11n

HT40 Mid 2437 155 | 155 | 22.40 | 23.05 | 25.75 | 27.62 |0.5778

Data rate:
MCS8 High 2452 15 15 |22.55 | 23.07 | 25.83 | 27.70 | 0.5886
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Average output power :

1TX:
Chain O
Wifi 2.4G
Freq AV Power(dBm) | AV Total
Config CH (MHz.) Power
chain0 (dBm)
Low 2412 17.44 17.44
IEEE 802.11b
Data rate: Mid 2437 17.41 17.41
1Mbps
High 2462 17.29 17.29
Low 2412 17.11 17.11
IEEE 802.11g
Data rate: Mid 2437 17.47 17.47
6Mbps
High 2462 16.55 16.55
Chain 1
Wifi 2.4G
AV Power(dBm) AV Total
. Freq.
Config CH (MH2) Power
chain1 (dBm)
Low 2412 17.34 17.34
IEEE 802.11b
Data rate: Mid 2437 17.38 17.38
1Mbps
High 2462 17.30 17.30
Low 2412 17.26 17.26
IEEE 802.11g
Data rate: Mid 2437 17.53 17.53
6Mbps
High 2462 16.59 16.59
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2TX:
Wifl 2.4G
Freq AV Power(dBm) AV Total
Config CH . Power
(MHZ) | chaino chainl (dBm)
IEEE 802.11n Low 2412 15.87 16.34 19.12
HT20 )
Data rate: Mid | 2437 | 16.19 16.74 19.49
MCS8 High | 2462 | 15.83 16.74 19.32
IEEE 802.11n| Low | 2422 | 15.70 16.30 19.03
DHT40 _ Mid | 2437 | 16.08 16.95 19.55
ata rate:
MCS8 High | 2452 | 15.74 16.77 19.30
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54. POWER SPECTRAL DENSITY
5.4.1 Test Limit
According to 815.247(e) and RSS-247 section 5.2(b),

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

X] Antenna not exceed 6 dBi : 8dBm

[ ] Antenna with DG greater than 6 dBi :
[ Limit =8 — (DG — 6) |

[] Point-to-point operation :

Limit

5.4.2 Test Procedure

Test method Refer as ANSI C63.10:2013

1. The EUT RF output connected to the spectrum analyzer by RF cable.
2. Setting maximum power transmit of EUT

3. SAset RBW = 3kHz, VBW = 30kHz, Span = 1.5 times DTS Bandwidth (6 dB BW),
Detector = Peak, Sweep Time = Auto and Trace = Max hold.

4. The path loss and Duty Factor were compensated to the results for each
measurement by SA.

5. Mark the maximum level.
6. Measure and record the result of power spectral density. in the test report.

5.4.3 Test Setup

Spectrum

EUT

Analyzer
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5.4.4 Test Result
Temperature: 22.2°C Humidity: 48% RH
Tested by: Dally Hong Test date: March 15, 2021
1TX
Chain 0
Test mode: IEEE 802.11b Mode / 2412-2462 MHz
Channel A E ) CFt]F{;IiSnD0 ;’g;aé =
(MHz) (dBm) (dBm) (dBm)
Low 2412 -9.94 -9.94
Mid 2437 -9.62 -9.62 8
High 2462 -9.74 -9.74
Test mode: IEEE 802.11g Mode / 2412-2462 MHz
Frequency Cinlin @ T Limit
Channel (MH2) PPSD PSSD dBm)
(dBm) (dBm)
Low 2412 -7.04 -7.04
Mid 2437 -8.5 -8.5 8
High 2462 -7.8 -7.8
Chain 1
Test mode: IEEE 802.11b Mode / 2412-2462 MHz
Channel ATEEIENEY CFt]F?iSnDl ggtsatl) =it
(MHz) (dBm) (dBm) (el
Low 2412 -8.27 -8.27
Mid 2437 -7.62 -7.62 8
High 2462 -8.28 -8.28
Test mode: IEEE 802.11g Mode / 2412-2462 MHz
Frequency Cinglin & oY Limit
Channel (MH2) PPSD PSSD dBm)
(dBm) (dBm)
Low 2412 -6.82 -6.82
Mid 2437 -6.47 -6.47 8
High 2462 -6.88 -6.88
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2TX
Test mode: IEEE 802.11n HT20 Mode / 2412-2462 MHz
E . Chain 0 Chain 1 Total Limit
Channel (I‘\‘AHZ) y PPSD PPSD PSSD @Bm)
(dBm) (dBm) (dBm)
Low 2412 -8.57 -6.48 -4.39
Mid 2437 -8.1 -6.27 -4.08 8
High 2462 -7.39 -6.36 -3.83
Test mode: IEEE 802.11n HT40 Mode / 2422-2452 MHz
Frequency Chain 0 Chain 1 Total it
Channel (MHz2) PPSD PPSD PSSD (dBm)
(dBm) (dBm) (dBm)
Low 2422 -9.38 -9.17 -6.26
Mid 2437 -10.7 -9.35 -6.96 8
High 2452 -10.35 -9.22 -6.74
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IEEE 802.11b mode- chain O

Low CH

Mid CH

Date: 15.MAR.2021 09:41:20

Spectrum k2 Spectrum m
Ref Level 20.00 dBm Offset 11.50 dB @ RBW 3 kHz Ref Level 20.00 dBm Offset 11.50 dB @ RBW 3 kHz
|& Att 30 dB & SWT 500 ms @ VBW 30 kHz Mode Auto Sweep |& Att 30 dB & SWT 500 ms @ VBW 30 kHz Mode Auto Sweep
@ 1Pk View @ 1Pk View
m1[1] -9.94 dBm m1[1] -9.62 dBm
2.4128340 GHz 2.4353440 GHz
10 10
0 df 0 df
M1 M1
w [ _——] : D] o == b 1]
| R N "] [
L —1 —
2 7 Y\ e I
}w -30
40 df 40 di
-50 d -50 d
60 d -60 di
-70 di -70 di
CF 2.412 GHz 691 pts Span 12.0 MHz CF 2.437 GHz 691 pts Span 13.0 MHz
e |
N [ )i [T

Date: 15.MAR.2021 09:58:03

High CH

Spectrum a2
RefLevel 20,00 dem  Offset 11.50 dB @ RBW 3 kHz
o att 30d8 @ SWT 500 ms @ VBW 30 kHz Mode Auto Sweep
[0 1Pk View
m1[1] -9.74 dBm|
2.4614540 GHz
10
0 d
M1
10 X
}N\ il
40 d
50 d
60 d
-70 df
CF 2.462 GHz 691 pts Span 13.0 MHz

Date: 15.MAR.2021 10:01:40
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IEEE 802.11g mode-chain 0

Low CH

Mid CH

Date: 15.MAR.2021 10:35:17

Spectrum = Spectrum o
Ref Level 20,00 dBm  Offset 11,50 GB & RBW 3 kHz RefLevel 20,00 dBm  Offset 15,50 0B & RBW 3 kHz
e _at 30de SWT__ 3.8ms @ VBW 30 kHz _Mode Auto FFT lo_at 30d8 SWT  3.8ms e VBW 30 kHz _Made Auto FFT
(@ 17k view (@ 17K view
EETEY] ~7.0% dBm] M1l ~8.50 dBm
2.4145010 GHz] 2.4357500 GHz
10 10
od LL:
B M1
-10 N\J {\ﬂN | — 4 -10 W i V’\’J\[{ﬂ\ /\IWJU WNW
=20 d ‘J -20 d b
0 ! Ul'\uw a 0 " vJ"N by
50 o 50 df
60 di 60 df
=70 d -70d
GF 2.412 GHz 691 pts Span 24.0 MHz CF 2.437 GHz 691 pts Span 24.0 MHz
— ——
i RERRRR T ] ) AR
Date: 15.MAR.2021 10:22:13

High CH

Spectrum

Ref Level 20,00 dBm

&)

Offset 11,50 dB @ RBW 3 kHz

o att 30 d8  SWT 3.8ms @ VBW 30 kHz

Mode Auto FFT
[@ 17k view

M1[1]

-7.80 dBm]
2.4607150 GHZ|

Mi

WJWU\

CF 2.462 GHz

691 pts

Span 24.0 MHz

Il

Date: 15.MAR.2021 10:45:04
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IEEE 802.11n HT20 mode- chain O

Low CH Mid CH

Spectrum o

Ref Level 20.00 dBm  Offset 11,50 dB & RBW 3 kHz

Spectrum o

ReflLevel 20,00 dem  Offset 11,50 dB & RBW 3 kHz

o At 30d8 SWT  38ms @ VBW 30 kHz Mode Auto FFT o At 30d8 SWT  38ms @ VBW 30 kHz Mode Auto FFT
[@ 1Pk View [@ 1Pk View

m1[1] -8.57 dBm| mM1[1] -8.10 dBm|

2.4106980 GHZ 2.4357340 GHz
0 0
o di o di
W1 M1

10 hd T

T & N | " :
P b r §

i

Vo o L
50 d -50 di
60 d -60 di
-70d -70d
CF 2.412 GHz 691 pts Span 25.0 MHz CF 2.437 GHz 691 pts Span 25.0 MHz
—— )
i CNARANAED e )il [T
Date: 15.MAR.2021 10:57:31

Date: 15.MAR.2021 11:10:03

High CH

Spectrum o

Ref Level 20.00 dBm  Offset 11,50 dB & RBW 3 kHz

o At 30d8 SWT  38ms @ VBW 30 kHz Mode Auto FFT
[@ 1Pk View
m1[1] -7.39 dBm|
2.4607150 GHZ
0
od

M1

e i

CF 2.462 GHz
il

Date: 15.MAR.2021 11:14:13

691 pts

Span 24.0 MHz
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IEEE 802.11n HT40 mode- chain O

Low CH Mid CH

Spectrum o Spectrum
Ref Level 20.00 dem Offset 11,50 dB & RBW 3 kHz

=)
v
Ref Level 20.00 dém Offset 11,50 dB & RBW 3 kHz
= Att 30 dB SWT 7.6 ms @ VBW 30 kHz Mode Auto FFT = Att 30 dB SWT 8.2 ms @ VBW 30 kHz Mode Auto FFT
[@ 1Pk view [@ 1Pk view
M1[1] -9.38 dBm| M1[1] -10.70 dBm)|
2.4194690 GHZ| 2.4319990 GHZ|
1o 1o
0O d 0O d
.
10 .4 -10
" Pl T e e Al
-20 d| -20 d| J h
30 ﬂu ]&,\h‘ -30 [N
. o

o
60 d -60 di
-70d -70d
CF 2.422 GHz 691 pts Span 53.0 MHz CF 2.437 GHz 691 pts Span 54.0 MHz
— S LUt
)il CURARNED W )il CRNRARNED
Date: 15.MAR.2021 11:28:04

Date: 15.MAR.2021 11:32:47

High CH

Spectrum

e
v
Ref Level 20.00 dBm  Offset 11,50 dB & RBW 3 kHz

o At 308 SWT  7.6ms @ VBW 30 kHz _Mode Auto FFT
[@ 1Pk View

m1[1] -10.35 dBm
2.4557580 GHz
10

B T T T e e

CF 2.452 GHz 691 pts Span 53.0 MHz
——
)il RNRARAED e

Date: 15.MAR.2021 11:45:30
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IEEE 802.11b mode- chain 1

Low CH Mid CH

Spectrum o

RefLevel 20.00 dBm  Offset 11.50 0B & RBW 3 kHz

Spectrum

=)

Ref Level 20.00 dem Offset 11.50 dB @ RBW 3 kHz

|= Att 30d8 & SWT 500 ms @ VBW 30kHz Mode Auto Sweep |= ALt 30d8 & SWT 500 ms @ VBW 30kHz Mode Auto Sweep
[@ 1Pk view [@ 1Pk view

m1i[1] -8.27 dBm m1i[1] -7.62 dBm

2.4128120 GHz 2.4361910 GHz
pui pui
0 dif 0 dif
" i

0 p— SN 0 L ‘

o

Date: 15.MAR.2021 09:52:11

-30 T

-40 d -40 d

50 df -50 d

60 d -60 d

-70d -70d

CF 2.412 GHz 691 pts Span 11.0 MHz CF 2.437 GHz 691 pts Span 13.0 MHz

S )
)il RNRARAED e )il RNRARAED e
Dave: 15.MAR.2021 08:46:58

High CH

Spectrum o
Ref Level 20.00 dém Offset 11.50 dB & RBW 3 kHz
|= Att 30 dB @ SWT 500 ms @ VBW 30kHz Mode Auto Sweep
[@ 1Pk view
m1i[1] -8.28 dBm
2.4610970 GHz
pui
o
V11
10 +
e —
20 —
—
-30
40 d
50 d
60 d
704
CF 2.462 GHz 691 pts Span 13.0 MHz

Date: 15.MAR.2021 10:07:42

This document cannot be reproduced except in full, without prior written approval of the Company. Z#;& FR4EA N T EmZFT » o] i E s -



W LLSR=

Page: 51 /125
Report No.: T201102D09-RP3 Rev.. 00

IEEE 802.11g mode-chain 1

Spectrum = Spectrum o
Ref Level 20,00 dEm Offset 11,50 dB @ RBW 3 kHz ReflLevel 20.00 dem Offset 11,50 dB & RBW 3 kHz
|= Att 30de  SWT 3.8ms @ VBW 30 kHz  Mode auto FFT [= Att 30dB SWT 3.8 ms & VBW 30 kHz Mode Auto FFT
[@ 1Pk View [@ 17k view
M1[1] -6.82 dBm)| m1i[1] -6.47 dBm
2.4113750 GHz| 2,4383200 GHZ|
10 10
0 df 0 dif
M1 M1
v
10 Ly I I 10 b WIS NPV ET.CE FEOV; ' S
NU ARV T PR AR p\ /v\( TR T T P A T TV Py
N nf‘ \)‘M N N‘N b\n
a0 i Iy ik —SWAV A
40 di -40 d
-50 d -50 d
=60 di =60 d
70d 704
GF 2.412 GHz 691 pts Span 24.0 MHz CF 2.437 GHz 691 pts Span 24.0 MHz
—— ——
i [T e ) WRARAED e
Date: 15.MAR.2021 10:27:43 Date: 15.MAR.2021 10:31:23

Spectrum =

Ref Level 20,00 dBm  Offset 11,50 dB @ RBW 3 kHz

o At 30d8 SWT  3.8ms @ VBW 30kHz Mode Auto FFT
[@ 17K View
M1[1] -6.88 dBm)|
2.4645010 GHz|
10
0 d
1
¥
10 | ) hataalssan, U

M AT A ‘

30 ! hf“[\(

N
}
\/’\A}\
U s
0
-60 di
=70 d
CF 2.462 GHz 691 pts Span 24.0 MHz
)il (I

Date: 15.MAR.2021 10:40:18
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IEEE 802.11n HT20 mode- chain 1

Low CH

Mid CH

Date: 15.MAR.2021 11:06:40

Spectrum o Spectrum o
Ref Level 20.00 dem Offset 11,50 dB & RBW 3 kHz Ref Level 20.00 dem Offset 11,50 dB & RBW 3 kHz
|= Att 30dB  SWT 3.8 ms @ VBW 20 kHz Mode Auto FFT |= Att 30dB  SWT 3.8 ms @ VBW 20 kHz Mode Auto FFT
[@ 1Pk View [@ 1Pk View
m1i[1] -6.48 dBm m1i[1] -6.27 dBm
2.4144830 GHz 2.4394830 GHz
pui pui
0 de 0 de
M| Lyl
0 T TP NI T T | o NP T IO " T TV TV IR ,
m U\J}j\f\l\,\nﬂm\r\(\( tf ;WUWW AR [ e e el T
-20 d J} \/W -20 d »AN |\’
-30 ! };W A s
MM it 0
50 d -50 di
-60 di -60 di
-70 d -70 d
CF 2.412 GHz 691 pts Span 26.0 MHz CF 2.437 GHz 691 pts Span 26.0 MHz
)i [T )i HARARAND e
Date: 15.MAR.2021 11:02:10

High CH

Spectrum

Ref Level 20,00 dém

=)

Offset 11,50 dB @ RBW 3 kHz
o att 3008 SWT 3.8ms @ VBW 30 kHz

Mode Auto FFT
[@ 1Pk View

mi[1]

-6.36 dBm)|
2.4607150 GHz

N Aty
T TIVTYY

o

CF 2.462 GHz

691 pts

Span 24.0 MHz

T

Date: 15.MAR.2021 11:18:38
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